

**Test report no.:** 86055/09

**Customer:** Deceuninck N. V.  
Bruggesteinweg 164  
8830 Hooglede-Gits  
BELGIUM

**Order:** Testing of resistance to weathering, classification S,  
according to EN 12608: 2003 "Unplasticized polyvinylchloride (PVC-U) profiles for the fabrication of windows and doors - Classification, requirements and test methods".

**Letter dated:** 2008-03-26 **from:** Ms Sofie Haesen

**Sample receipt:** 2008-03-31

**Test period:** 2008-04-14 to 2009-02-04

This test report comprises 5 pages.

Würzburg, 2009-02-26  
Rs/ste

i. A. 

Dr.-Ing. Marcus Heindl



i. A. 

Dipl.-Ing. Benedikt Göbel

The reproduction, duplication or translation of this report as a whole or in parts for advertising purposes is not permitted without the written approval of SKZ - TeConA GmbH. The results only apply to the products tested. The accreditations are only valid for the standards and methods listed in the certificates. The list of all standards for which we are accredited is shown on the homepage at [www.skz.de](http://www.skz.de).

